ASSEMBLY INSTRUCTION

SKU CODE: WF296897







Part List (WF296897)
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Part List (WF296897)
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Hardware List (WF296897)

M
% Allen key 60*22*4mm

No. OUTLOOK DESC QTY
@ Dowel @10*30mm 8
Dowel @10*40mm 12
@ Screws @6.5*30mm 2
@ Screws @6.5*70mm 8
@ Bolts 1/4"*30mm 12
® Bolts 1/4"*70mm 16
Brass fin insert 1/4"*13mm
@ Screws #8*25mm 14
@ Round head screw #8*20mm 40

ASSEMBLY TOOLS REQUIRED (NOT INCLUDED)
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